Wall / Cabinet / Floor Mounted Delivery Systems

Wall / Cabinet / Floor Mounted Delivery Systems

Wall / Casework Mounted Delivery Systems (Procenter)

Cabinet Mounted Specialty Units

Ortho Delivery Cabinet

Pedo Bench .............................. 004-0885-99

1

DA4025i

004-0858-99 [Revised: 9/16/14]

12:00 / FTC Delivery Systems

DA4025i

2

004-0858-99 [Revised: 5/31/13]

Duo / Flex Delivery Systems

(Wall / Floor Mounted)

Mounting Components:

Work Surface only (not shown)

Assistant’s Unit

(Compact) ..................004-0851-99

Doctor’s / Assistant’s Units (shown)

Assistant’s Unit Only (not shown)

DA4025i

3

004-0858-99 [Revised: 5/29/13]

029-2767-00

3

040-0010-108

23

030-1634-00

6

057-0855-00

22

045-0001-97

2

040-0010-44

1

016-0889-00

21

029-3890-00

5

19

9

10

9

9

051-0983-50

10

030-1668-00

11

042-0067-00

12

042-0201-00

13

102975

7

040-0375-69

8

040-0250-155

14

053-1187-00

15

042-0056-00

16

040-0010-87

4

029-2765-00

053-0013-00

17

18

050-5280-50

102308

20

19

121980-5

Page Applies To:

12:00 / FTC Systems

N.L.A

. Denotes “No Longer Available”

Model Numbers

153659

Serial Numbers

PZ1000 thru Present

V733200 thru V842127

4

Cabinet Mount Arm (12:00 / FTC)

Item Description

1

2

3

4

Screw - Phillips Pan Head (#10-24 x 1”)

#10 Plain Washer

Work Surface Mount Arm Assembly

(includes items 7 thru 10)

N.L.A.

/ Cabinet Mount Arm Assembly

(includes items 9 thru 17)

7

8

5

6

• Work Surface Mount Arm Assembly

9

Work Surface Pivot Mount

• Set Screw (3/8-16 x 3/8”)

• Brass Tip Set Screw (1/4-20 x 1/4”)

• Cabinet Mount Arm

10 • Cabinet Pivot Weldment

11 • Groove Pin (3/16” x 5/8”)

12 • Push Retainer

13 • Screw - Socket Head

(1/4-20 x 1”)

14 • Screw - Base Cover (#10)

15 • Retaining Ring

16 • Screw (#10-32 x 1/4”)

17 • Self Adhesive Bumper

18 Tube Guide

19 Screw (#10-24 x 1/2”)

20 Cable Tie

21 Mounting Platform Cable Tie

22 Instrument Pivot Pin

23 Screw (#10-32 x 5/8”)

004-0858-99 [Revised: 7/1/14]

1

2

1

4

1

1

1

3

2

2

2

4

4

1

1

1

1

1

1

AR

Qty.

4

4

1

029-2767-00

4

029-3890-00

6

040-0010-108

24

030-1634-00

7

057-0855-00

23

045-0001-92

2

040-0010-44

1

016-0889-00

22

20

102308

21

051-0983-50

10

Page Applies To:

12:00 / FTC Systems

8

9

8

053-0013-00

18

Model Numbers

153659

11

030-1668-00

12

042-0067-00

13

042-0201-00

3

050-6913-00-216

14

102975

8

040-0375-69

9

040-0250-155

15

053-1187-00

16

042-0056-00

17

040-0010-87

5

029-4203-00

20

19

121980-5

050-5280-50

Serial Numbers

V842128 thru Present

4.1

Cabinet Mount Arm (12:00 / FTC)

Item Description

1

2

3

4

Screw - Phillips Pan Head (#10-24 x 1”)

Plain Washer (1/4”)

Leveling Plate

Work Surface Mount Arm Assembly

(includes items 6 thru 9)

5

6

Cabinet Mount Arm Assembly

(includes items 8 thru 18)

• Work Surface Mount Arm Assembly

7

8

9

Work Surface Pivot Mount

• Set Screw (3/8-16 x 3/8”)

• Set Screw - Brass Tip (1/4-20 x 1/4”)

10 • Cabinet Mount Arm

11 • Cabinet Pivot Weldment

12 • Groove Pin (3/16” x 5/8”)

13 • Push Retainer

14 • Screw - Socket Head

(1/4-20 x 1”)

15 • Screw - Base Cover (#10)

16 • Retaining Ring

17 • Screw (#10-32 x 1/4”)

18 • Self Adhesive Bumper

19 Tube Guide

20 Screw (#10-24 x 1/2”)

21 Cable Tie

22 Mounting Platform Cable Tie

23 Instrument Pivot Pin

24 Screw (#10-32 x 5/8”)

004-0858-99 [Revised: 3/7/13]

1

2

1

4

1

1

1

3

2

2

2

4

4

1

1

1

1

1

9

AR

Qty.

4

8

2

1

053-1455-00

040-0006-80

16

040-0006-98

15

6

053-1165-00

14

17

015-1776-00

21

11

22

053-1165-01

20

053-1915-00

13

050-5200-50

12

11

Page Applies To:

12:00 / FTC Systems

10

042-0010-15

9

Model Numbers

153659

1

029-2760-00

015-1457-00

2

3

016-0839-01

4

045-0001-130

5

109714

6

029-2449-01

7

111102

17

029-3411-00

18

002-1880-00

8

029-2585-00

19

Serial Numbers

PZ1000 thru Present

V2200 thru V60632

5

Control Panel (12:00 / FTC)

Item Description

1

4

5

6

2

3

Delivery System Control

(includes items 2 thru 16)

• Terminal Block

• Pressure Gauge

• Hard Fiber Washer

• Barb Fitting

• Air Control Valve

7

8

• Nut (#6-32)

• Manifold Assy.

9 • Pop Rivet

10 • Drawer Runner (Use 002-1056-00)

11

• Refer to:

Air/Oil Separator Assy.

12 • 12:00 Control Panel

13 • Hole Plug

14 • Fluted Control Knob

15 • Screw (#6-32 x 3/8”)

16 • Screw (#6-32 x 1/2”)

17 Water Control Valve

18 Kink Valve Assy.

19

Refer to:

Slide Mount (12:00 / FTC)

20 Blue Fluted Control Knob

21 Dual Snap On PCB Standoff (Dr. Only)

22 Chair Control Connector Board (Dr. Only)

Qty.

1

AR

AR

2

2

AR

AR

Ref

AR

2

1

2

1

1

1

1

6

2

1

1

2

2

004-0858-99 [Revised: 9/16/14]

053-1455-00

040-0006-80

16

040-0006-98

15

6

053-1165-00

14

17

015-1776-00

21

11

22

053-1165-01

20

053-1915-00

13

050-5200-50

12

11

Page Applies To:

12:00 / FTC Systems

10

042-0010-15

9

Model Numbers

153659

1

029-2760-00

015-1457-00

2

3

016-0839-01

4

045-0001-130

5

109714

6

029-2449-01

7

111102

17

029-3411-00

19

18

002-1880-00

8

029-2585-00

Serial Numbers

V60633 thru V203632

5.1

Control Panel (12:00 / FTC)

5

6

3

4

7

8

9

Item Description

1

2

Delivery System Control

(includes items 2 thru 16)

• Terminal Block

• Pressure Gauge

• Hard Fiber Washer

• Barb Fitting

• Air Control Valve

• Nut (#6-32)

• Manifold Assy.

• Pop Rivet

10 • Drawer Runner (Use 002-1056-00)

11

• Refer to:

Air/Oil Separator Assy.

12 • 12:00 Control Panel

13 • Hole Plug

14 • Fluted Control Knob

15 • Screw (#6-32 x 3/8”)

16 • Screw (#6-32 x 1/2”)

17 Water Control Valve

18 Kink Valve Assy.

19

Refer to:

Slide Mount (12:00 / FTC)

20 Blue Fluted Control Knob

21 Dual Snap On PCB Standoff (Dr. Only)

22 Chair Control Connector Board (Dr. Only)

Qty.

1

2

1

1

AR

AR

2

2

2

6

1

1

2

1

1

2

AR

AR

Ref

AR

2

1

004-0858-99 [Revised: 9/16/14]

1

029-2760-00

040-0006-98

16

6

053-1165-00

15

18

040-0006-80

053-1165-01

21

053-1915-00

14

015-1776-00

053-1455-00

22

050-5200-50

Page Applies To:

12:00 / FTC Systems

17

13

12

12

23

11

042-0010-15

10

Model Numbers

153659

015-1457-00

2

3

016-0839-01

4

045-0001-130

5

109714

20

6

029-2449-01

7

111102

18

029-3411-00

19

002-1880-00

8

9

029-2585-00

029-3643-00

Serial Numbers

V203633 thru V842127

5.2

Control Panel (12:00 / FTC)

5

6

3

4

Item Description

1

2

Delivery System Control

(includes items 2 thru 17)

• Terminal Block

• Pressure Gauge

• Hard Fiber Washer

• Barb Fitting

• Air Control Valve

7

8

• Nut (#6-32)

• Manifold Assy.

9 • Manifold Assy. w/ Barbed Fitting

10 • Pop Rivet

11 • Drawer Runner (Use 002-1056-00)

12

• Refer to:

Air/Oil Separator Assy.

13 • 12:00 Control Panel

14 • Hole Plug

15 • Fluted Control Knob

16 • Screw (#6-32 x 3/8”)

17 • Screw (#6-32 x 1/2”)

18 Water Control Valve

19 Kink Valve Assy.

20

Refer to:

Slide Mount (12:00 / FTC)

21 Blue Fluted Control Knob

22 Dual Snap On PCB Standoff (Dr. Only)

23 Chair Control Connector Board (Dr. Only)

Qty.

1

2

AR

AR

Ref

AR

2

1

2

1

1

AR

AR

2

2

1

1

6

1

1

1

1

2

004-0858-99 [Revised: 9/16/14]

015-1776-00

053-1455-00

21

22

11

040-0006-80

15

8

5

053-1165-00

16

17

053-1165-01

20

053-1915-00

14

RH:

050-7857-00-216

LH:

050-7889-00-216

13

12

016-1279-01

11

016-1279-02

10

8

040-0010-109

9

Page Applies To:

12:00 / FTC Systems

Model Numbers

153659

1

RH: 029-4959-00

LH:

029-4959-01

015-1457-00

2

3

016-0839-01

4

045-0001-130

5

109714

6

029-2449-01

19

17

029-3411-00

18

002-1880-00

7

029-2585-00

8

029-3643-00

Serial Numbers

V842128 thru Present

5.3

Control Panel (12:00 / FTC)

Item Description

1

4

5

6

7

2

3

Delivery System Control

(includes items 2 thru 15)

• Terminal Block

• Pressure Gauge

• Hard Fiber Washer

• Barb Fitting

• Air Control Valve

• Manifold Assy.

8

9

• Manifold Assy. w/ Barbed Fitting

• Screw (#10-24 x 3/8”)

10 • Inner Slide, RH Cabinet Member

11 Inner Slide, LH Cabinet Member

12

• Refer to:

Air/Oil Separator Assy.

13 • 12:00 Control Panel

14 • Hole Plug

15 • Screw (#6-32 x 1/2”)

16 Fluted Control Knob

17 Water Control Valve

18 Kink Valve Assy.

19

Refer to:

Slide Mount (12:00 / FTC)

20 Blue Fluted Control Knob

21 Dual Snap On PCB Standoff (Dr. Only)

22 Chair Control Connector Board (Dr. Only)

Qty.

1

AR

2

AR

AR

AR

Ref

AR

2

1

1

1

1

1

1

6

2

1

1

1

1

1

004-0858-99 [Revised: 10/30/15]

1

029-2821-00

2

016-0889-00

040-0010-109

7

5

040-0006-23

6

3

041-0006-02

050-5805-50

4

Page Applies To:

12:00 / FTC Systems

Model Numbers

153659

Serial Numbers

PZ1000 thru Present

V2200 thru V842127

6

Slide Mount (12:00 / FTC)

4

5

6

7

Item Description

1 12:00 Controls-Slide Mount (includes 2 thru 7)

2

3

• Cable Tie Mounting Platform

• Nut (#6-32)

• Cabinet Mount Plate

• Drawer Slide (use 002-1056-00)

• Screw (#6-32 x 1/2”)

• Screw (#10-24 x 3/8”)

Qty.

1

1

8

1

2

8

1

004-0858-99 [Revised: 8/24/11]

1

a) 029-5014-00

b)

029-5015-00

040-0008-45

4

3

040-0010-157

5

016-1279-00

3

2

a) 050-7888-00-216

b)

050-7888-01-216

Page Applies To:

12:00 / FTC Systems

Model Numbers

153659

Serial Numbers

V842128 thru Present

6.1

Slide Mount (12:00 / FTC)

Item Description

1

2

3

4

5

a) 12:00 Controls-R.H. Slide Mount (shown)

b) 12:00 Controls-L.H. Slide Mount

(includes items 2 thru 4)

a) R.H. Cabinet Mount Plate (shown)

• b) L.H. Cabinet Mount Plate

• Slide, Full Extension, 12”

• Screw (#8-32 x 5/16”)

Screw, Panhead (0.190-24 X 0.625) ZN Phillips

W/INT Tooth lock Washer

Qty.

1

004-0858-99 [Revised: 02/28/12]

1

2

6

2

Instrument Arms (12:00 / FTC)

7

004-0858-99 [Revised: 1/23/12]

119033

2

1

057-0703-00

016-0889-00

25

15

3

119034

102308

24

27

051-0988-50

121024

22

121025

21

120913

20

121023-50

19

a)

122979

b)

122980

18

121148

17

23

121190-50

16

Page Applies To:

12:00 / FTC Systems

040-0010-109

15

8

Model Numbers

-

118613

002-1805-00

8

7

P1673

14

P17928-2

13

2

Serial Numbers

V2200 thru V38915

8

5

057-0831-50

6

118614

9

118917

10

P15280

11

121507

12

3

4

041-0750-02

S059-00126

26

051-1076-50

Instrument Arm (12:00 / FTC):

Vacuum Instrument Arm

Item Description

5

6

7

8

3

4

1

2

Instruments Pivot Pin

Thrust Bearing

Thrust Washer

Nut (3/4”)

Solids Collector Top Cover

Solids Collector O-ring

Solids Collector Basket

Solids Collector Housing Kit

9 Solids Collector Cap Plug

10 Solids Collector Sleeve Cap

11 Bushing Adapter

12 Corrugated Tubing

13 Screw

14 Washer

15 Screw

16 Solids Collector Mount Bracket

17 Set screw

18

a) Handpiece Holder (3-Position-shown)

b) Handpiece Holder (4-Position-not shown)

19 Mount Holder

20 Set Screw

21 Nylon Washer

22 Arm Holder Pin

23 Instrument Holder Arm (for Vacuum Instruments)

24 Cable Tie

25 Cable Tie Platform

26 Instrument Holder Arm (for Water Bottle only)

27 Refer to:

004-0858-99 [Revised: 4/8/14]

1

1

1

1

1

1

3

2

1

Qty.

1

1

1

AR

2

1

1

2

3

1

1

1

1

4

1

1

2

002-1707-00

14

120385

15

040-0010-109

16

121181

117660

121108

121107

121129

121807

137258

8

7

9

10

13

12

11

4

053-1271-01

5

6

137259

Page Applies To:

12:00 / FTC Systems

17

Model Numbers

-

b)

2 a)

002-1720-00

1

a) 050-5279-00

b)

050-6192-50

7

10

4

120169

Serial Numbers

V2200 thru V38915

9

3

002-1843-00

Instrument Arm (12:00 / FTC):

Housing / Mounting Components

Item Description

1

Water Bottle Housing a) for Vacuum Instrument Arm b) for Water Bottle only

2

3

Purge Control Valve

Valve Knob Assy. (includes set screw)

4

5

6

3-Way Toggle Valve

Grommet (early units only)

Quick Connect, Water (Male)

7

8

Quick Connect, Water (Female)

Washer

9 Quick Connect, Air (Male)

10 Quick Connect, Air (Female)

11 Kwik Connect Adaptor

12 Gasket

13 Washer

14 Toggle Switch Assy.

15 Screw

16 Screw (#10-24 x 3/8”)

17

Refer to:

“Water Bottle Components”

Qty.

004-0858-99 [Revised: 5/20/14]

1

1

1

1

1

1

1

1

1

1

1

1

1

2

3

121696-50

2

057-0832-00

3

053-1485-00

4

7

119033

5

030-1549-01

6

119034

7

7

5

041-0750-02

8

Page Applies To:

12:00 / FTC Systems

121072

9

050-5925-50

10

Model Numbers

153659

1

120233-50

11

16

050-5932-50

15

042-0168-04

12

9

12

13

057-0800-00

14

057-0797-00

12

11

11

121073

120612

Serial Numbers

V38916 thru Present

10

Instrument Arm (12:00 / FTC):

Housing / Mounting Components

Item Description

6

7

8

9

4

5

1

2

3

Screw

Hole Plug

Instruments Pivot Pin

Assistant Arm Cover

Thrust Bearing

Assistant Mount Arm Weldment

Thrust Washer

Nut

Thrust Bearing

10 Pivot Plate, Assistant Head

11 Bolt

12 Thrust Washer

13 Assistant Arm Mount Spacer

14 Assistant Head Mount Post

15 Screw

16 Bearing Mount Plate

Qty.

4

1

1

10

1

6

1

1

4

1

2

1

2

2

1

1

004-0858-99 [Revised: mo/dd/yr]

118614

2

057-0831-50

1

118940

3

120599

4

040-0064-14

5

040-0006-98

6

051-0990-00

7

121964

8

016-0889-00

9

040-0010-109

10

102308

11

12

Page Applies To:

12:00 / FTC Systems

Model Numbers

153659

15

118613

14

053-1437-00

13

042-0168-04

Serial Numbers

V38916 thru Present

11

21

137258

20

117660

19

121108

18

121107

17

120169

16

002-1707-00

Instrument Arm (12:00 / FTC):

Valves / Solids Collector

Item Description

1

2

3

4

5

Solids Collector Cover

Solids Collector O-ring

Surge Valve

Screw Cover

Screw

6

7

8

Screw (#6-32 x 3/8”)

Pinch Valve Block

Screw

9 Cable Tie Mounting Platform

10 Screw (#10-24 x 3/8”)

11 Cable Tie

12

Refer to:

“Water Bottle Components”

13 Screw

14 Solids Collector

15 Solids Collector Basket

16 Toggle Switch Assy.

17 3 Way Toggle Switch

18 Panel Mount Tube Coupler (w/shut-off)

19 Kwik Connect Adapter

20 Sealing Gasket

21 Kwik Connect Coupling

Qty.

3

1

6

1

3

3

1

1

2

1

1

1

2

2

1

1

1

1

1

1

1

004-0858-99 [Revised: 8/29/13]

1

029-3233-05

152469-50

2

121646-50

3

120233-50

4

057-0810-00

11

8

Page Applies To:

Duo / Flex Systems

10

120233-50

9

053-1471-00

7

045-0001-60

8

040-0250-73

Model Numbers

153706

Serial Numbers

all

12

5

045-0001-46

6

101317

Wall Mount (Duo / Flex)

5

6

3

4

Item Description

1

2

Wall Mount Hardware Kit

(includes items 2 thru 11)

• Wall Mt. Frame (wall mtd. only)

• Wall Mt. Frame (wall mtd only)

• Screw (wall mtd. only)

• Washer (wall mtd. only)

• Lag Screw (wall mtd. only)

7

8

• Washer (1/4”)

• Screw (1/4-20 x 1”)

9 • Bearing Wall Mt. Cover

10 • Screw

11 • Eccentric Spacer

Qty.

1

3

4

8

8

1

1

4

1

2

1

004-0858-99 [Revised: mo/dd/yr]

1

029-3233-04

042-0208-00

7

6

042-0209-00

8

045-0001-49

3

030-1568-00-216

057-0810-00

11

040-0250-73

10

13

120233-50

10

045-0001-60

9

12

053-1451-00

Page Applies To:

Duo / Flex Systems

Model Numbers

153706

5

4

050-6063-50

040-0010-109

Serial Numbers

all

13

2

029-3234-00

Floor Mount (Duo / Flex)

Item Description

1

4

5

6

2

3

Floor Mount Hardware Kit

(includes items 2 thru 13)

• Floor Mount Assy. (includes items 3 thru 5)

• • Duo-Delivery Floor Mt. Weldment

• • Duo-Delivery Umbilical Bracket

• • Screw (#10-24 x 3/8”)

• Lag Screw (3/8” x 2 1/2”)

7

8

• Wedge Anchor (3/8” x 3 1/2”)

• Flat Washer (3/8”)

9 • Washer (1/4”)

10 • Screw (1/4-20 x 1”)

11 • Eccentric Spacer

12 • Dou-Delivery Bearing Mt. Cover

13 • Screw

Qty.

1

3

4

4

4

1

1

2

1

2

4

1

1

004-0858-99 [Revised: mo/dd/yr]

029-3186-00

1

057-0831-50

2

118614

016-0965-00

4

052-0496-51

5

053-1447-00

6

053-1438-00

7

3

016-0300-03

8

052-0497-00

9

Page Applies To:

Duo / Flex Systems

10

016-0196-04

042-0168-04

11

121073

12

Model Numbers

153706

21

118613

20

053-1437-00

19

121507

11

15

18

120233-50

11

13

22

050-5932-50

23

057-0797-00

17

057-0800-00

16

030-1507-50

13

15

121072

14

050-5929-50

13

120612

Serial Numbers

all

14

Instrument Arm (Duo / Flex)

Item Description

3

4

5

1

2

6

7

Instrument Arm Assembly (includes 2 thru xx)

• Solids Collector Cover

• Solids Collector O-ring

• Bearing Locknut

• Bearing Spacer

• Assistant Arm Cover

• Thrust Washer

8 • Thrust Bearing

9 • Assistant Arm Mount Post

10 • Thrust Washer

11 • Screw

12 • Thrust Washer

13 • Button Head Screw (#6-32 x 3/8”)

14 • Pivot Plate

15 • Thrust Bearing

16 • Assistant Mount Arm Weldment

17 • Assistant’s Arm Mount Spacer

18 • Panel Screw (#10-32 x 3/8”)

19 • Adaptor Bushing

20 • Solids Collector

21 • Solids Collector Basket

22 • Bearing Mount Plate

23 • Mount Post

Qty.

10

1

2

1

6

4

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

004-0858-99 [Revised: mo/dd/yr]

1

029-3164-00

053-1404-00

3

120233-50

2

053-1151-01

4

029-3338-00

5

Page Applies To:

Duo / Flex Systems

4

Model Numbers

153706

Serial Numbers

all

15

Fixed Arm (Duo / Flex)

3

4

5

Item Description

1

2

Fixed Arm Mount Assy.

(includes items 2 thru 5)

• Screw

• Fixed Arm Cover

• Bearing Washer

• Fixed Arm Mount w/ Tubes Assy.

Qty.

1

2

1

2

1

004-0858-99 [Revised: mo/dd/yr]

030-1491-00

2

050-5908-50

11

8

016-0889-00

12

9

1

029-3175-00

9

8

8

050-5909-50

10

7

117479

8

120169

9

040-0010-109

Page Applies To:

Duo / Flex Systems

Model Numbers

153706

Serial Numbers

all

16

3

121488

4

040-0250-75

5

016-0997-00

6

016-0856-00

Mounting Components:

Work Surface ONLY (Duo / Flex)

5

6

3

4

Item Description

1

2

Work Surface Only Mount Assy..

(includes items 2 thru 14)

• Work Surface Mount Weldment

• Set Screw (1/4-20 x 1/2”)

• Set Screw (1/4-20 x 1/4”)

• Slotted Sleeve Bearing

• Needle Bearing

7

8

• Uni-Clamp

• 3 Way Toggle Valve

9 • Screw (#10-24 x 3/8”)

10 • Master Switch Bracket

11 • Lock Switch Bracket

12 • Cable Tie Mounting Platform

13 • 4” Cable Tie, P/N 115896 (Not Shown)

14 • Barb Fitting, P/N 117481 (Not Shown)

Qty.

1

4

2

5

1

1

1

1

4

2

1

2

1

1

004-0858-99 [Revised: mo/dd/yr]

Flex Arm (Duo / Flex)

17

004-0858-99 [Revised: mo/dd/yr]

120236-50

6

120233-50

1

2

053-0050-15

3

053-1386-00

053-1387-00

5

Page Applies To:

Duo / Flex Systems

Model Numbers

153706

Serial Numbers

all

18

4

040-0010-109

Flex Arm (Duo / Flex):

Covers

Item Description

3

4

5

6

1

2

Screw (#10-32 x 3/8”)

Upper Flex Arm Cap

Upper Flex Arm cover

Screw (#10-24 x 3/8”)

Lower Flex Arm Cover

Hole Plug Button

Qty.

1

2

1

1

2

1

004-0858-99 [Revised: mo/dd/yr]

042-0065-00

3

042-0014-48

4

121980-5

5

040-0250-161

045-0001-16

2

1

21

057-0785-00

040-0250-04

6

057-0789-00

7

121484

8

053-1385-00

9

051-1045-00

10

057-0827-01

11

Page Applies To:

Duo / Flex Systems

057-0784-00

12

050-5851-00

13

016-0149-27

14

17

117509

16

016-0963-00

15

042-0001-00

20

053-1045-00

19

050-5852-00

18

057-0783-00

15

Model Numbers

153706

Serial Numbers

all

19

Flex Arm (Duo / Flex):

Spring Assembly

Item Description

1

2

3

4

Bolt

Flat Washer

Klipring

Shoulder Screw

7

8

5

6

Screw (#10-24 x 1/2”)

Set Screw

Brake Adjustment Housing

O-ring

9 Brake Piston

10 Brake Clamp

11 Spring Rod

12 Screw Adjustment Pivot Pin

13 Upper Adjustment Link

14 IGlide Bearing

15 Roll Pin (1/4” x 1”)

16 Split Bushing

17 Compression Spring

18 Pivot Spacer

19 Lower Adjustment Link

20 Flat Nylon Washer (1/4”)

21 Adjustment Slide

Qty.

2

2

1

1

1

2

1

2

1

1

1

1

1

1

1

4

1

1

1

3

2

004-0858-99 [Revised: 9/7/11]

1

2

016-0392-00

5

040-0250-75

6

1

057-0779-50

7

057-0781-00

8

029-3123-00

4

3

042-0065-01

030-1538-50

3

1

057-0787-00

16

042-0001-05

15

6

030-1539-50

13

5

1

14

121980-5

1

5

040-0010-109

9

5

12

050-5853-50

6

029-3226-00

11

121795

10

2

057-0780-00

1

5

18

029-3337-00

5

Page Applies To:

Duo / Flex Systems

Model Numbers

153706

Serial Numbers

all

20

8

17

053-1151-01

Flex Arm (Duo / Flex):

Mounting / Pivot Components

Item Description

6

7

8

9

4

5

1

2

3

Klipring

Upper Link Pivot Pin

Flex Arm Upper Link

Flex Arm Brake Assy.

DU Flange Bearing

Set Screw (1/4-20 x 1/4”)

Flex Arm Bearing Block

Lower Link Pivot Pin

Screw (#10-24 x 3/8”)

10 Set Screw (5/16-24 x 1/2”)

11 Duo Delivery Bearing Mount (includes set screws)

12 Cover Mount Bracket

13 Flex Arm Lower Link

14 Screw (#10-24 x 1/2”)

15 Roll Pin (1/4” x 1”)

16 Adjustment Pin

17 Unit Arm Bearing Washer

18 Fixed End Block Assy.

Qty.

2

1

4

4

1

1

1

2

1

4

1

1

8

2

10

8

2

1

004-0858-99 [Revised: 9/7/11]

053-1915-00

063-5400-00

P1673

3

057-0927-00-216

6

045-0001-97

8

040-0010-44

9

2

040-0010-137

7

4

Page Applies To:

12:00 / FTC / Duo / Flex Systems

1

029-2764-00

10

029-2791-00

14

016-0131-00

11

120612

12

050-5293-50

13

029-2794-50

15

002-1636-00

11

5

050-6913-00-216

120613-01

19

120617-50

18

13

14

Model Numbers

153659 / 153706

21

Serial Numbers

V2200 thru V733199

17

16

116599

119905

Work Surface: Square

5

6

3

4

7

8

9

Item Description

1

2

Work Surface Assy.

(includes items 2 thru 9)

• Plug Button

• Assorted Work Surface Top

• Workstation Handle

• Leveling Plate

• Washer

• Screw (add thread lock adhesive)

• Washer

• Screw

10 Tub Support Assy. (includes items 11 thru 14)

11 • Screw

12 • Tub Support

13 • Tray Mount Arm

14 • IGlide Flange Bearing

15

Tray Assy. 9” x 13”

(includes items 11, 13, 14, & 16 thru 19)

16 Tray, Instrument

17 Screw (#6-32 x 1/4”)

18 Plate, Tray Support

19 Tray Support

Qty.

1

1

1

1

4

1

4

4

4

AR

1

1

1

4

1

1

4

1

1

004-0858-99 [Revised: 12/14/12]

1

a) 068-0489-00-xxx

b)

029-4433-00-xxx

c)

068-0488-00-xxx

2

050-6913-00-216

045-0001-92

4

040-0010-44

3

DA3336i

Page Applies To:

12:00 / FTC Systems

Model Numbers

153659

Serial Numbers

V733200 thru V842127

22

Work Surface: Rounded

2

3

4

Item Description

1

20” Work Surface Top:

a) Laminate b) Corian c) Quartz

Leveling Plate (early models may use

two plates)

Screw (#10-24 x 1”)

Washer

Qty.

1

1

4

8

004-0858-99 [Revised: 5/31/13]

1

a) 068-0640-00-xxx

b)

029-5042-00-xxx

c)

068-0641-00-xxx

2

050-6913-00-216

045-0001-92

4

102975

3

DA3336-1i

Page Applies To:

12:00 / FTC Systems

Model Numbers

153659

Serial Numbers

VV842128 thru Present

22.1

Work Surface: Rounded

2

3

4

Item Description

1

21” Work Surface Top:

a) Laminate b) Corian c) Quartz

Leveling Plate (early models may use

two plates)

Screw (1/4-20 x 1”)

Washer

Qty.

1

1

4

8

004-0858-99 [Revised: 8/30/13]

117601

P12572

3

P12575

4

2

117349

5

053-1096-00

6

053-1097-00

7

120933

8

121547

9

053-2353-00

10

1

029-2451-00

Page Applies To:

12:00 / FTC / Duo / Flex Systems

Model Numbers

153659 / 153706

23

Serial Numbers

all

Air / Oil Separator

Item Description

6

7

4

5

1

2

3

Air / Oil Separator Assembly (includes 2 thru 10)

• Screw

• Washer

• Lockwasher

• Barb Fitting

• Separator Bottle Cap

• Air / Oil Separator Manifold

8

9

• Diffuser

• Gauze Sponge

10 • Bottle

Qty.

1

6

1

1

1

1

5

1

1

004-0858-99 [Revised: 4/18/12]

041-0010-02

11

7

12

050-5875-50

120385

002-1707-00

6

7

040-0010-11

10

6

7

13

050-5901-50

050-6099-50

9

8

040-0010-12

Cabinet Mounted

(Duo / Flex)

Page Applies To:

12:00 / FTC / Duo / Flex Systems

014-0176-52

2

002-0777-00

4

Model Numbers

153659 / 153706

11

10

6

Assistant’s only

(Duo / Flex)

5

120393

Doctor’s / Assistant’s

(Duo / Flex)

1

002-1813-00

3

177524

24

Serial Numbers

all

Water Bottle Components

Item Description

6

7

8

9

4

5

1

2

3

Bottle Cap Assembly (includes items 2 & 3)

• O-ring

• Tubing

Bottle Kit (includes item 3)

Flat Gasket (early units only)

Toggle Switch

Screw (#8-32 x 1/2”)

Screw (#10-24 x 5/8”)

Water Bottle Bracket (Cabinet Mount)

10 Screw (#10-24 x 3/8”)

11 Hex Nut (#10-24)

12 Bracket (Assistant’s Unit only)

13 Bracket (Doctor’s / Assistant’s Units)

Qty.

1

2

2

1

1

1

1

1

1

1

1

4

4

004-0858-99 [Revised: 4/15/14]

Control Box (Duo / Flex):

Doctor’s / Assistant’s Units

25

004-0858-99 [Revised: mo/dd/yr]

042-0201-01

051-1049-50

9

10

1

040-0010-11

2

050-5947-50

3

050-5898-50

4

030-1502-50

016-0916-00

8

053-1915-00

7

040-0010-160

6

Page Applies To:

Duo / Flex Systems

120322

Model Numbers

153706

5

Serial Numbers

all

26

Control Box (Duo / Flex): Dr.’s / Asst’s Units

Housing Components

Item Description

6

7

4

5

1

2

3

Screw (#10-24 x 3/8”)

Bracket

Leveling Plate

Housing Weldment

Thumbscrew Knob

Screw (#10-24 x 3-3/4”_

Hole Plug

8

9

Cap

Work Surface Mount Bracket

10 Push Retainer

Qty.

4

4

1

4

8

1

1

3

2

4

004-0858-99 [Revised: mo/dd/yr]

015-1457-00

7

015-1776-00

6

015-2104-00

8

102958

9

053-1455-00

5

1

015-0083-01

2

121698-5

3

122357

Page Applies To:

Duo / Flex Systems

Model Numbers

153706

4

040-0006-80

Serial Numbers

all

27

Control Box (Duo / Flex): Dr.’s / Asst’s Units

Electrical Components

Item Description

7

8

9

5

6

3

4

1

2

Duplex Receptacle

Screw (#6-32 x 3/8”)

Locknut (#10-32)

Screw (#6-32 x 1/2”)

Standoff

Chair Control Connector Board

Terminal Block

Connector

Electrical Box

Qty.

1

1

1

2

1

2

2

1

3

004-0858-99 [Revised: mo/dd/yr]

029-2449-01

1

Every handpiece requires one each of items: 2, 3, 5, 22 and 23

029-3411-00

2

3

029-2449-00

Needle Valve Assembly

includes:

Valve

4

029-2585-00

5

002-1880-00

6

051-0999-00

7

002-1720-00

8

002-1843-00

029-3407-01

24

053-1165-01

045-0001-130

040-0010-109

20

053-1165-00

23

22

21

016-0839-01

19

22

23

120169

18

Page Applies To:

Duo / Flex Systems

137258

16

121807

17

Model Numbers

153706

15

121107

16

15

12

122181

13

117660

14

121108

Serial Numbers

V2200 thru V203632

28

9

149680

10

040-0006-98

11

002-1707-00

Control Box (Duo / Flex): Dr.’s / Assistant’s

Units Water / Air Valves

Item Description Qty.

2

3

1

4

7

8

5

6

Needle Valve Assembly (for 1/8” tubing)

Shown here used for: Handpiece Coolant Air

Syringe Water, and. Syringe Air

Air and Water Manifold Assy. (1 each, Includes

mounting tape)

AR

Handpiece Water Control Valve (for 1/8” tubing) AR

Handpiece Drive Air Control Valve (for 1/4” tubing) AR

2

Kink Valve Assembly

Pinch Valve Block

Purge Control Valve

Knob Assembly (includes set screw)

9 Adjustment Screw

10 Screw (#6-32 x 3/8”)

11 Toggle Switch Assembly

12 Washer

AR

1

1

1

2

1

1

1

13 Gasket

14 Adapter

15 Panel Mount Coupler w/ Shutoff (Air)

16 Panel Mount Coupler (Water)

17 Washer

1

1

1

1

1

18 On / OFF Toggle Valve

19 Pressure Gauge

20 Screw (#6-32 x 3/8”)

21 Fiber Washer

22 Control Knob (blue)

23 Control Knob (gray)

24 Dual Exhaust Toggle Valve

2

1

1

1

AR

AR

1

AR = As Required

004-0858-99 [Revised: 10/7/2015]

Needle Valve Assembly

includes:

Valve

029-3407-01

053-1165-01

23

045-0001-130

040-0010-109

21

25

053-1165-00

24

22

016-0839-01

20

Page Applies To:

Duo / Flex Systems

23

24

137258

029-2449-01

17

121807

120169

18

1

19

17

Model Numbers

153706

16

121107

Every handpiece requires one each of items: 2, 3, 5, 22 and 23

029-3411-00

2

3

029-2449-00

4

029-2585-00

5

002-1880-00

6

002-1880-00

7

051-0999-00

8

002-1720-00

9

002-1843-00

16

13

122181

14

117660

15

121108

Serial Numbers

V203633 thru Present

28.1

10

149680

11

040-0006-98

12

002-1707-00

Control Box (Duo / Flex): Dr.’s / Assistant’s

Units Water / Air Valves

Item Description

1

Needle Valve Assembly (for 1/8” tubing)

Shown here used for: Handpiece Coolant Air

Syringe Water, and. Syringe Air

2

3

Qty.

AR

Handpiece Water Control Valve (for 1/8” tubing) AR

Handpiece Drive Air Control Valve (for 1/4” tubing) AR

4

5

6

Air Manifold (Includes mounting tape)

Water Manifold Assy. (Includes mounting tape)

Kink Valve Assembly

7

8

Pinch Valve Block

Purge Control Valve

9 Knob Assembly (includes set screw)

10 Adjustment Screw

11 Screw (#6-32 x 3/8”)

12 Toggle Switch Assembly

13 Washer

14 Gasket

15 Adapter

16 Panel Mount Coupler w/ Shutoff (Air)

17 Panel Mount Coupler (Water)

1

1

1

1

1

1

2

1

1

1

1

1

1

AR

18 Washer

19 On / OFF Toggle Valve

20 Pressure Gauge

21 Screw (#6-32 x 3/8”)

22 Fiber Washer

23 Control Knob (blue)

24 Control Knob (gray)

25 Dual Exhaust Toggle Valve

1

2

1

1

1

AR

AR

1

AR = As Required

004-0858-99 [Revised: 10/7/2015]

Control Box (Duo / Flex):

Assistant’s Unit only

29

004-0858-99 [Revised: mo/dd/yr]

042-0201-01

8

051-1049-50

7

050-5898-50

6

2

1

050-5947-50

2

040-0010-11

3

030-1503-50

040-0010-11

5

Page Applies To:

Duo / Flex Systems

Model Numbers

153706

4

040-0010-160

Serial Numbers

all

30

Control Box (Duo / Flex): Assistant’s Unit only

Housing Components

6

7

8

4

5

Item Description

1 Bracket

2

3

Screw ((#10-24 x 3/8”)

Control Box Weldment

Thumbscrew Knob

Screw (#10-24 x 3/4”)

Leveling Plate

Work Surface Mount Bracket

Push Retainer

1

2

4

4

8

Qty.

2

8

1

004-0858-99 [Revised: mo/dd/yr]

015-2104-00

19

015-1457-00

17

040-0006-80

18

015-1776-00

16

053-1455-00

15

14

120169

1

015-0083-01

2

102958

137258

13

121807

12

14

121107

11

121108

10

117660

9

Page Applies To:

Duo / Flex Systems

Model Numbers

153706

11

8

122181

5

040-0006-98

6

149680

7

040-0010-159

Serial Numbers

all

31

3

122357

4

121698-5

Control Box (Duo / Flex): Assistant’s Unit only

Valves / Electrical Components

Item Description

5

6

7

8

3

4

1

2

Duplex Receptacle

Electrical Box

Lock Nut (#10-32)

Screw (#6-32 x 3/8”)

Screw

Adjustment Screw

Screw (#10-24 x 5/8”)

Washer

9 Gasket

10 Kwik Conect Adapter

11 Coupler w/ shutoff

12 Washer

13 Coupling

14 3-way Toggle Valve

15 Standoff

16 Chair Control Connector Board

17 Terminal Block

18 Screw (#6-32 x 1/2”)

19 Connector

Qty.

1

2

1

2

1

1

1

2

2

1

1

1

2

4

1

1

3

1

1

004-0858-99 [Revised: mo/dd/yr]

040-0250-75

121488

5

6

1

030-1489-50

2

040-0010-137

3

016-0997-00

4

016-0856-00

Page Applies To:

Duo / Flex Systems

Model Numbers

153706

Serial Numbers

all

32

Control Box (Duo / Flex):

Mounting Components

Item Description

3

4

5

6

1

2

Work Surface Mount Weldment

Screw (Pan Head Phillips)

Sleeve Bearing

Needle Bearing

Set Screw

Screw (Hex Socket Set)

Qty.

1

1

4

4

1

4

004-0858-99 [Revised: 2/13/15]

Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertisement